

ABM Clinical Protocol #1: Guidelines for Glucose Monitoring and Treatment of Hypoglycemia in Term and Late Preterm Neonates, Revised 2021

Nancy E. Wight, MD, IBCLC, FABM, FAAP; and the Academy of Breastfeeding Medicine

Abstract

A central goal of The Academy of Breastfeeding Medicine is the development of clinical protocols for managing common medical conditions that may impact breastfeeding success. These protocols serve only as guidelines for the care of breastfeeding mothers and infants and do not delineate an exclusive course of treatment or serve as standards of medical care. Variations in treatment may be appropriate according to the needs of an individual patient.

Purpose

TO PROVIDE GUIDANCE in the first hours/days of life to:

- Differentiate transitional neonatal hypoglycemia from persistent pathologic hypoglycemia
- Prevent clinically significant hypoglycemia in newborn infants
- Appropriately monitor blood/plasma glucose levels in at-risk term and late preterm neonates
- Manage clinically significant hypoglycemia in newborn infants to prevent neurologic injury
- Maximize breast milk provision to babies
- Establish and preserve maternal milk supply during medically necessary supplementation for hypoglycemia or during separation of mother and baby.

About the 2020 Revised Protocol

Key research articles before 2014 were retained and more recent information was added from primary studies and compilations. Specific studies were assigned a level of evidence, and Strength of Recommendation Taxonomy (SORT: A, B, C)¹ was used for recommendations. The SORT rating system addresses the three key elements (quality, quantity, and consistency) recommended by the Agency for Healthcare Research and Quality. Levels of evidence are applied after each specific recommendation in brackets, e.g., [A], [B], [C].

Recommendations are updated based on the last 6 years of new information and critical older studies. This clinical protocol is intended to provide practitioners with pragmatic evidence-based guidance to keep infants safe while mini-

mizing unjustified interventions and adverse effects, such as heightened parental anxiety, excessive painful procedures, unnecessary supplementation with artificial milk, decrease in breastfeeding, and avoidable neonatal intensive care unit (NICU) admission.

Background

The term *hypoglycemia* refers to a low blood or plasma glucose concentration and reflects a relative imbalance between the supply and utilization of glucose, but does not consider the supply and utilization of alternative fuels to glucose covered under the broader concept of metabolic adaptation. Transient low blood glucose levels in the first 1–2 hours after birth are common, occurring in almost all mammalian newborns. In healthy term human infants, even if early enteral feeding is withheld, transitional neonatal low glucose is usually self-limited, asymptomatic, and considered to be part of adaptation to postnatal life.^{2,3} However, profound, persistent, or recurrent neonatal hypoglycemia, especially in a term previously healthy newborn with no risk factors, invariably presents with abnormal clinical signs and may reflect genetic, metabolic, or endocrine dysregulation or defects and require more aggressive evaluation and care.^{4,5}

Despite >60 years recognition that low blood glucose can cause neurologic compromise, we still do not know how low, for how long, and in which specific infants. New evidence has come to light, but so have new varying recommendations, based on differing perspectives. Also, peripartum care of the mother and newborn has changed dramatically in the past six decades with infants staying with their mothers and encouraged to feed sooner.

Perinatal glucose homeostasis

Before birth the fetus is entirely dependent on the mother for a continuous transplacental transfer of glucose.^{4,6–8} As maternal insulin does not cross the placenta, fetal glucose levels are dependent on maternal glucose levels and fetal insulin secretion.⁴ Although a major action of fetal insulin is as a growth factor for the fetus, metabolic actions of insulin include an increase in cellular glucose uptake, deposition of glucose as glycogen, lipogenesis, and inhibition of breakdown of triglycerides and fatty acids to prepare for newborn transitional energy needs.^{4,6,7}

At birth, the neonate's blood glucose concentration falls rapidly, reaching a nadir as low as 20–25 mg/dL (1.11–1.39 mmol/L)^{9,10} at 1–1.5 hours after birth, and then rising to stabilize by 3 hours of life even in the absence of exogenous nutritional intake.⁹ During this period, plasma insulin levels fall (but are not completely suppressed⁷) and plasma glucagon levels increase, possibly due to the stress of the birth process mediated through a catecholamine surge.⁶ Glucagon, growth hormone, catecholamines, and cortisol are counterregulatory hormones that help mobilize stored glucose and provide alternative fuel sources for energy.⁴ The blood glucose concentrations continue to rise slowly and stabilize between 43 and 90 mg/dL (2.4 and 5 mmol/L) by 12–24 hours of age, and reach levels found in older children and adults by 2 to 4 days after birth.^{9,11,12} The decrease in glucose concentrations soon after birth may be necessary to stimulate physiologic processes that are required for postnatal survival.¹⁰

The compensatory provision of alternative fuels constitutes a normal adaptive response to transiently low nutrient intake during the establishment of breastfeeding,^{11,13} resulting in breastfed infants tolerating lower plasma glucose levels without any significant clinical manifestations or sequelae.¹³ Indeed, breastfed babies have higher ketone body levels than formula-fed babies, even at equivalent blood glucose levels.¹¹ Lactate concentrations are high in the first 2–3 hours of life.⁶ Although ketone levels appear low in the first 24 hours after birth, they increase on days 2–3 in breastfed babies,^{4,11} and seem to be more bioavailable for the neonatal brain than for older children or adults.^{6,11}

As oral intake is not the main energy source for healthy term neonates in the first days after birth, small physiologic volumes of colostrum are sufficient to meet metabolic demands. In some studies, feeding at breast or with artificial milk in the first 1–3 hours of life did not have a significant effect on the blood glucose level over fasting.^{14,15} In another study of low birth weight infants (1.6–2.49 kg), delayed breastfeeding (>1 hour postbirth) was the most commonly noted risk factor for hypoglycemia.¹⁶

Definitions of Hypoglycemia

The definition of hypoglycemia in the newborn infant remains controversial because of a lack of significant correlation between plasma glucose concentration, clinical signs, and long-term sequelae.^{3,13,17} There have been four main approaches to defining hypoglycemia: (1) epidemiologic/statistical analysis of measured glucose values, (2) clinical manifestations fulfilling Whipple's Triad, (3) acute changes in metabolic/endocrine responses and measures of neurologic function, and (4) long-term neurologic outcomes. An expert

panel convened by the U.S. National Institutes of Health (NIH) in 2008 concluded that there has been no substantial evidence-based progress in defining what constitutes clinically important neonatal hypoglycemia, particularly regarding how it relates to brain injury.¹⁸ As of 2020, there is still significant dispute over the definition and “the number.”^{3–5}

Epidemiologic approach

Breastfed, formula-fed, and mixed-fed infants follow the same pattern of glucose values with an initial fall in glucose over the first 2 hours of life, followed by a gradual rise in glucose over the next 96 hours, whether fed or not.^{9,19} As expected, preterm infants drop their blood glucose more rapidly than late preterm or term infants.^{20,21} Artificially fed infants tend to have slightly higher glucose and lower ketone bodies than breastfed infants.^{11,12,22} Studies of blood or plasma glucose levels over time in *exclusively* breastfed infants are infrequent.^{16,23,24}

Clinical manifestations of hypoglycemia approach

The clinical manifestations of hypoglycemia are *nonspecific*, occurring with a variety of other neonatal problems.¹³ Even in the presence of an arbitrary low glucose level, the physician must assess the general status of the infant to rule out other disease entities and processes that may need additional laboratory evaluation and treatment. Signs of hypoglycemia are categorized as neurogenic (adrenergic) or neuroglycopenic.⁵ Neurogenic/adrenergic signs present earlier, at a higher value of blood glucose and represent activation of the sympathetic nervous system. Neuroglycopenic signs and symptoms include apnea, hypotonia, seizure, and coma that may progress to brain injury or death if a source of glucose is not established. Some common clinical signs are listed in Table 1.

Hoops et al.²⁵ found that of the 23 maternal/infant risk factors and infant signs studied, only “jitteriness” and tachypnea were statistically predictive of low blood glucose.

TABLE 1. CLINICAL MANIFESTATIONS OF POSSIBLE HYPOGLYCEMIA

Neurogenic/adrenergic (sympathetic nervous system activation)
Irritability
Tremors, jitteriness
Tachypnea
Sweating
Pallor, vasomotor instability
Hypothermia; temperature instability
Tachycardia
Exaggerated Moro reflex
High-pitched cry
Excessive hunger signs
Vomiting
Poor suck or refusal to feed
Neuroglycopenic (brain dysfunction due to inadequate glucose)
Lethargy, listlessness, limpness, hypotonia
Seizures or myoclonic jerks
Coma
Apnea or irregular breathing
Cyanosis

However, jitteriness is a very nonspecific sign and likely to result in many false positives. A diagnosis of hypoglycemia also requires that signs abate after normoglycemia is restored,^{26,27} unless brain injury has already been sustained.²⁸

Acute physiologic changes approach

This approach was used in an attempt to define neonatal hypoglycemia as the blood glucose level below which newborns demonstrate counter-regulatory responses such as changes in cerebral blood flow and hormonal responses,²⁹ or abnormalities in neurophysiologic function.^{17,30} Neurophysiologic monitoring, including electroencephalography, visual evoked potentials, and brainstem auditory evoked responses failed to define a threshold for neurologic damage.

Neurologic and developmental outcomes approach

This approach is obviously the most important, and most difficult to define. Animal studies suggest that the immature brain is very resistant (through several mechanisms) to damage from even profound hypoglycemia.³¹

Evidence from tissue culture and animal models indicates that the neural damage attributed to hypoglycemia is not simply a matter of inadequate energy stores, but rather a result of accumulation of toxic substances, such as aspartic acid and glutamate.³² Because this process requires time (hours to days), transient single brief periods of hypoglycemia are unlikely to cause permanent neurologic damage.^{33,34}

A 2019 systematic review of neonatal hypoglycemia and neurodevelopmental outcomes³⁵ evaluated 12 studies from 1971 to 2017.^{36–40} All were either retrospective or prospective cohort studies with the newborns varying in gestational age and risk. The authors concluded that neonatal hypoglycemia may have important long-lasting adverse effects on neurodevelopment that may become apparent at later ages, but that randomized controlled trials are still required, with follow-up at least to school age. The CHYLD study, which used 47 mg/dL (2.6 mmol/L) as threshold for treatment with clinicians blinded to subcutaneous continuous glucose monitoring, suggested that higher interstitial, more unstable, and a steep rise in glucose values may be associated with neurosensory impairment at 2-year follow-up.³⁷ At 4.5-year follow-up, neonatal hypoglycemia was not associated with major neurologic deficits, but was associated with a two- to threefold increased risk of poor executive and visual motor performance.³⁸ They demonstrated the potential for adverse outcomes with both undertreatment and overtreatment of neonatal hypoglycemia.³⁸

A subsequent multicenter randomized noninferiority trial involving 689 otherwise healthy at-risk newborns ≥ 35 weeks gestation compared two threshold values for treatment of *asymptomatic* moderate hypoglycemia (36 mg/dL versus 47 mg/dL [2.0 mmol/L versus 2.6 mmol/L]).⁴¹ Bailey-III-NL scores and psychomotor development at 18 months, maternal and infant hospital stays, and health care costs were similar in both groups. There were fewer and less severe hypoglycemic episodes in the 47 mg/dL group, but that group had more invasive diagnostic and treatment interventions. The authors concluded that, in otherwise healthy newborns with moderate hypoglycemia, a lower glucose treatment threshold (36 mg/dL) was noninferior to the “traditional” threshold (47 mg/dL).⁴¹

Hypoglycemia-mediated cerebral injury in the newborn (1) requires severe and prolonged hypoglycemia, (2) affects the upper cortical layers, especially the parieto-occipital regions, as well as injury to the hippocampus, caudate, and white matter, (3) has a different neuropathology from ischemic cerebral injury, and (4) results in cerebral injury when mild hypoxia-ischemia is combined with mild hypoglycemia, but neither alone.^{31,42}

Establishing cause and effect in neonatal hypoglycemia and neurologic impairment involves both demonstrating the “significant” hypoglycemia occurred, and that the nature of the neurologic impairment is characteristic of hypoglycemic brain injury. As hypoglycemia often occurs alongside other confounding factors (e.g., perinatal hypoxia-ischemia, sepsis, and prematurity), this is often difficult to prove.²⁸

In a review of legal claims made relating to hypoglycemia in the National Health Service in the United Kingdom from 1995 to 2010, Hawdon et al.⁴³ noted that cases of neonatal hypoglycemia sufficiently severe to cause brain injury were rare, but had enormous human and financial costs. Despite standard guidelines, several avoidable deficits in care were reported. The most common risk factors were low, or borderline low birth weight, and the most common presenting sign was abnormal feeding behavior. In many cases mothers’ concerns were not heeded by staff.

Multiple experts have concluded that no specific plasma or blood glucose concentration or duration can be linked to either clinical signs or permanent neurologic injury.^{2,18,35,44} No studies to date have shown that treating transiently low blood glucose levels results in better short-term or long-term outcomes compared with no treatment, and there is no evidence that “asymptomatic” hypoglycemic infants benefit from treatment.^{2,18,45} The risks of overtreatment in babies who are undergoing normal neonatal transition must be balanced against the benefits gained by aggressive treatment of patients with potentially dangerous hypoglycemia.⁴⁶

Risk Factors for Hypoglycemia

Neonates at increased risk for developing neonatal hypoglycemia should be routinely monitored for blood glucose levels irrespective of the mode of feeding. At-risk neonates fall into two main categories: (1) excess utilization of glucose, which includes the hyperinsulinemic states, and (2) inadequate production or substrate delivery.²⁷ Maternal and infant categories at increased risk for hypoglycemia are listed in Table 2.^{47–49} Large for gestational age infants born to *screened* nondiabetic mothers appear not at risk of hypoglycemia⁵⁰ nor at increased risk of poor psychomotor development at 4 years of age.⁵¹

Umbilical cord blood glucose does not seem to predict early hypoglycemia.⁵² Infants who are appropriate for gestational age by weight, but with low body fat percentage, are at risk for hypoglycemia.⁵³ Conversely, constitutionally small babies with adequate fat stores are not at risk of hypoglycemia. Early feeding improves breastfeeding, but results are contradictory as to whether it improves blood glucose.^{14–16} Confounding may be the answer, as a baby with borderline low blood glucose may not feed well.

A recent study, screening only at *at-risk infants* (12% of all infants) and using the American Academy of Pediatrics (AAP) 2011 protocol (reaffirmed in 2015),² found low

TABLE 2. AT-RISK INFANTS FOR WHOM ROUTINE MONITORING OF BLOOD GLUCOSE IS INDICATED

Maternal conditions
Pre-existing or gestational diabetes, or abnormal result of glucose tolerance test, especially if poorly controlled
Pre-eclampsia and pregnancy induced, or essential hypertension
Previous macrocosmic infants (as a proxy for undiagnosed diabetes in pregnancy)
Substance abuse
Treatment with beta-agonist tocolytics
Treatment with oral hypoglycemic agents
Late antepartum or intrapartum administration of IV glucose
Neonatal conditions
Intrauterine growth restriction or marked wasting
Low birth weight (<2,500 g)
Small for gestational age; <10th percentile for weight ^a
Babies with clinically evident wasting of fat and muscle bulk
LGA; >90th percentile for weight & macrosomic appearance ^b
Discordant twin; weight 10% < larger twin
Infants of poorly controlled diabetic mothers
Prematurity (<35 weeks or late preterm infants with clinical signs or extremely poor feeding)
Perinatal stress; severe acidosis or hypoxia-ischemia
Cold stress
Polycythemia (venous hematocrit >70%)/hyperviscosity
Erythroblastosis fetalis
Beckwith-Wiedemann syndrome
Microphallus or midline defect (indicating an underlying endocrine condition)
Suspected infection
Respiratory distress
Known or suspected inborn errors of metabolism or endocrine disorders
Any infant admitted to the neonatal intensive care unit
Infants displaying signs associated with hypoglycemia (Table 1)

^aIn the United States and WHO definition is <10th percentile and British <2nd percentile.

^bIn unscreened populations, LGA may represent undiagnosed/untreated maternal diabetes.

IV, intravenous; LGA, large for gestational age.

blood glucose in 27% of the at-risk cohort. Although infants received an average of seven blood samples, the number of samples needed to detect one episode of hypoglycemia was 20.⁵⁴

Assessment of Glucose Levels

Blood glucose measurements vary enormously with the source and timing of the blood sample, the assay method, and whether whole blood, plasma, serum, or interstitial fluid is used. Plasma or serum glucose concentrations may be 10–18% higher than in whole blood.⁵⁵

Bedside point of care (POC) nonenzymatic glucometers are convenient, inexpensive, give rapid results, and require a small sample of blood, but are much less accurate in the low glucose ranges of normal newborns, with deviations from actual levels as much as 10–20 mg/dL (0.55–1.11 mmol/L).^{55–57} POC nonenzymatic glucose assessments may be utilized for screening, but laboratory levels sent for imme-

diate determination (e.g., glucose oxidase, hexokinase, or dehydrogenase method) must confirm results before a diagnosis of hypoglycemia can be made, especially in asymptomatic infants. More accurate POC glucometers (e.g., blood gas analyzers) are now available that use an enzymatic reaction, not requiring laboratory confirmation. Although more expensive initially, they have been shown to be very cost-effective.⁵⁷

Continuous (subcutaneous) glucose monitoring (CGM), as used in the management of adults and children with glucose dysregulation, has been used experimentally in NICUs, and has great potential. Current limitations include the size of the inserted sensor, the need for frequent calibration with laboratory glucose samples, the tendency to “drift” as the sensor ages, the need to replace the sensor approximately every 7 days, and the risk of infection.⁵⁸ Interestingly procedural pain during insertion of a CGM device in preterm infants was associated with less pain than a heelstick.⁵⁹ Newer less invasive more reliable models are in development, but at present CGM should be limited to research studies,^{58,60,61} such as the Glucose in Well Babies (GLOW) study,⁶² which found, using CGM, that healthy infants complete their metabolic transition by day 4 of life, and that many had glucose concentrations <47 mg/dL (2.6 mmol/L).

Dextrose Gel Treatment

Diabetes experts have long recommended ingestion of 15 g of carbohydrate to treat hypoglycemic episodes in conscious adults. The first use of dextrose gel for neonatal hypoglycemia appeared in the literature in 1992.⁶³ Since 2000, randomized controlled trials have confirmed the safety and efficacy of a standard dose of 200 mg/kg (=0.5 mL/kg 40% dextrose gel).^{64–66}

The Sugar Babies Study,⁶⁶ a randomized controlled trial with at-risk infants 35 to 42 weeks gestation randomized to 40% dextrose gel versus placebo gel generated valuable insights.^{64–67} Dextrose gel reduced the risk of treatment failure (RR 0.57, 95% CI 0.33–0.98, $p=0.04$) for hypoglycemia defined as <2.6 mmol/L (<47 mg/dL) and was inexpensive, safe, and simple to administer,⁶⁶ with an overall mean increase in blood glucose concentration after treatment of 11.7 mg/dL (0.65 mmol/L), 95% CI 10.4–12.8).⁶⁵ A 2-year follow-up study⁶⁴ revealed no difference in long-term outcome, but there was an unusually high incidence of neurosensory impairment in both groups. Treating hypoglycemic babies with dextrose gel 200 mg/kg did not suppress subsequent feeding.⁶⁷ Either glucose gel or formula increased blood glucose, but not breastfeeding or human milk alone. However, dextrose gel in combination with breastfeeding was sufficient to increase blood glucose and was optimal for *maintaining* blood glucose levels, thereby avoiding repeat glucose gel administration. The volume of expressed breast milk (and assumed intake at the breast) was significantly less than the intake of formula (0.5 mL/kg versus 4.5 mL/kg). *The authors concluded that dextrose gel plus breastfeeding should be considered the first line oral treatment of infants with hypoglycemia.*⁶⁵

Other quality improvement pre-post studies^{68–72} have confirmed the benefits of glucose gel: improving blood glucose levels, preserving skin-to-skin care, decreasing mother–infant separation, reducing NICU admissions for

hypoglycemia, increasing exclusive breastfeeding at discharge and weeks postdischarge, improving parent satisfaction, well tolerated by the infants, and reducing cost.^{72,73} Use of prophylactic dextrose gel had mixed results.^{74,75} A 2017 review article⁷³ and a 2016 Cochrane Library review agree that dextrose gel at 200 mg/kg “should be considered first-line treatment for infants with neonatal hypoglycemia.”⁷⁶

Operational Thresholds

As the “normal” range of blood glucose is different for each newborn and depends upon a number of factors¹³ including birth weight, gestational age, availability of energy stores, feeding status, and presence or absence of disease, any hypoglycemia management must account for the overall metabolic and physiologic status of the infant, and should not unnecessarily disrupt the mother–infant relationship and breastfeeding. Several authors have suggested algorithms for screening and treatment,^{2,47,48,77–79} and the United Nations Children’s Fund (UNICEF UK) published a monograph on how to develop a policy on the prevention and management of newborn hypoglycemia.⁸⁰ Of the multiple guidelines, algorithms, and practice frameworks available, there are few that are as clear as those from the AAP,² the Canadian Paediatric Society,⁴⁷ the Swedish National Guideline,⁷⁸ and the British Association of Perinatal Medicine⁷⁹ as summarized by Dr. Jane Hawdon in 2019⁸¹ (Fig. 1).

The AAP and Pediatric Endocrine Society

Two U.S. pediatric organizations, the Committee on the Fetus and Newborn of the AAP² in 2011 (reaffirmed in 2015) and the Pediatric Endocrine Society (PES)^{5,7} in 2015 provided expert opinion on the management of neonatal hypoglycemia.¹⁰ Using different approaches, the two organizations suggested different glucose levels as operational thresholds. The AAP guidance covered the first 24 hours of life, and the PES focused on infants beyond 48 hours of life with persistent and/or severe hypoglycemia. Although the PES relied on neuroendocrine and metabolic data, and child and adult normal mean glucose levels, the

AAP relied on an analysis of the lower range of glucose that occurs during the establishment of postnatal glucose homeostasis. Newer studies added additional concerns, such as rapid rises in glucose, higher glucose levels, and previously unrecognized glucose instability with continuous glucose monitoring.^{17,36–38,41} The dangers of overdiagnosis and overtreatment of asymptomatic transitional newborns and the dangers of missing a persistent hypoglycemia are well recognized by both the AAP and PES.

General Management Recommendations

- A. Early and exclusive breastfeeding meets the nutritional and metabolic needs of healthy term newborn infants.^{2,47,79}
 1. All stable infants should initiate breastfeeding as soon as possible after birth, hopefully by 30–60 minutes of life.^{82–84} [A] Late preterm infants may need additional assistance with breastfeeding. Early breastfeeding is not precluded because the infant meets the criteria for glucose monitoring.
 2. Infants should continue breastfeeding on cue [B].^{85,86} Crying is a very late sign of hunger.^{82,83} After the initial awake period of ~2 hours, some infants have a sleep/rest period of 6 to 8 hours with very brief periods of semiwakefulness.⁸⁷ Infants at risk for hypoglycemia should be offered breastfeeding opportunities during these 6–8 hours as well.
 3. Initiation and establishment of breastfeeding is facilitated by skin-to-skin contact between mother and infant. [A] This maintains normal infant body temperature and reduces energy expenditure (enabling maintenance of normal blood glucose) while stimulating suckling and milk production.^{22,77,88,89}
 4. Routine supplementation of healthy term infants with water, glucose water, or formula is unnecessary and may interfere with normal metabolic compensatory mechanisms³ and establishing normal breastfeeding.^{82–84,90} [A]

GLUCOSE OPERATIONAL THRESHOLDS				
	0-4 Hours	4-24 Hours	24-48 Hours	>48 Hours
AAP, 2011/2015 ²	* < 25-40 mg/dL (1.39-2.22 mmol/L)	* < 35-45 mg/dL (1.94-2.5 mmol/L)	< 45mg/dL (2.5 mmol/L)	< 60 mg/dL (3.3 mmol/L)
PES, 2015 ^{5,7}	< 50mg/dL (2.8 mmol/L)			< 60mg/dL (3.3 mmol/L)
BAPM, 2017 ⁷⁹	< 18 mg/dL (1.0 mmol/L) at any time < 45 mg/dL (2.5 mmol/L) with abnormal clinical signs < 36 mg/dL (2.0 mmol/L) X 2 with risk factor(s) but no clinical signs			
CPS, 2019 ⁴⁷	Unwell or abnormal clinical signs at any time < 47 mg/dL (< 2.6 mmol/L) with risk factor(s)			
SN, 2020 ⁷⁸	< 27 mg/dL (1.5 mmol/L) < 47 mg/dL (2.6 mmol/L) with abnormal clinical signs < 27-45 mg/dL (1.5-2.5 mmol/L) X 2			
Notes	* any symptomatic infant with glucose <40mg/dL (2.22mmol/L) will require IV glucose			

FIG. 1. Comparison of AAP, PES, BAPM, SN, CPS. AAP, American Academy of Pediatrics, Committee on the Fetus and Newborn; PES, Pediatric Endocrine Society; BAPM, British Association of Perinatal Medicine; SN, Svenska Neonatalföreningen; CPS, Canadian Paediatric Society. Adopted from figure by Dr. Alberto Heart. Color images are available online.

5. Clinicians must identify and document risk factors, coexisting conditions, clinical signs/normality, and make assessments and decisions to avoid harm from hypoglycemia, but also to avoid iatrogenic harm, such as the effects of separation of mother and infant.⁸² [C] Clinicians need skills to distinguish between abnormal feeding behaviors, suggesting illness and mere reluctance to feed.⁸
- B. Glucose screening should be performed *only* on at-risk infants and those with clinical signs compatible with hypoglycemia.^{2,18,24,47,79,82} [B] No study has evaluated optimal timing and intervals for glucose screening.⁴⁷
 1. At-risk infants should be screened for hypoglycemia with a frequency and duration related to the specific risk factors of the individual infant.^{2,47} [C]
 - a. Monitoring should begin within 60 minutes after birth for infants with suspected significant hyperinsulinemia (e.g., poorly controlled maternal diabetes or known genetic hyperinsulinemia).^{2,73} [C]
 - b. Monitoring should commence before the second feeding, or 2–4 hours after birth, in other at-risk groups. (i.e., not so soon after birth that the physiologic fall in blood glucose level causes confusion and overtreatment).^{73,79,91} [B]
 2. Monitoring should continue until acceptable preprandial levels are consistently obtained (until the infant has had at least three satisfactory measurements). A reasonable (although arbitrary) goal is to maintain plasma glucose concentrations ≥ 45 mg/dL (2.5 mmol/L).² If energy intake falls, glucose monitoring should be recommended. [C]
 3. For hypoglycemia persisting beyond 48 hours, or for severe hypoglycemia at any time, urgent investigation is recommended.^{2,5,81} [A]
 4. For severe persistent hypoglycemia, the PES recommends a “safety” fast of 6–8 hours before discharge, maintaining preprandial glucose >60 mg/dL (3.3 mmol/L).⁵ [C]
 5. Late preterm and small for gestational age infants and babies who have clinical features of intrauterine growth restriction should be monitored (with decreasing frequency) for 24 hours.² [C]
 6. Bedside nonenzymatic glucose screening tests must be confirmed by formal laboratory testing, although treatment should begin immediately in symptomatic infants. POC enzymatic glucometers (e.g., blood gas analyzers) do not need confirmation.⁹² [A]
3. Buccal 40% dextrose gel is recommended at 0.5 mL/kg (200 mg/kg) in conjunction with a feeding plan (preferably breastfeeding) when the glucose is low or borderline, and the blood glucose is checked before the next feeding.^{65–67} [A] A single repeat dose of buccal dextrose appears safe. [B]
4. Recheck blood glucose concentration before subsequent feedings until the value is acceptable and stable (usually >45 mg/dL or ≥ 2.5 mmol/L). [C] If staff is unavailable to check blood glucose, and an infant has no clinical signs, breastfeeding should not be delayed while waiting for the preprandial blood glucose to be checked.
5. If glucose remains low despite feedings, begin intravenous (IV) glucose therapy, and adjust IV rate by blood glucose concentration.² [A]
6. If the neonate is unable to suck or feedings are not tolerated, avoid forced feedings and begin IV therapy.² [C] Such an infant requires a careful examination and evaluation for other underlying illness, especially if the infant had been feeding well earlier.⁵ [C]
7. Breastfeeding or oral feeding should continue during IV glucose therapy when the infant is interested and will suckle. Gradually wean the IV glucose as serum glucose normalizes and feedings increase. [B] Feeding during IV therapy for hypoglycemia reduces the duration of IV therapy needed and is associated with lower maximum glucose infusion rates.⁹⁶
8. Carefully document physical examination, screening values, laboratory confirmation, treatment, and changes in clinical condition (i.e., response to treatment). [A]
9. Any infant with persistent hypoglycemia (>4 days) or requiring IV glucose therapy for symptomatic or asymptomatic low glucose levels should not be discharged until reasonable levels of blood glucose (>70 mg/dL; 3.9 mmol/L) are maintained through several fast-feed cycles.^{3,37,38,97} [A]
- B. Infants with abnormal clinical signs, or infants with blood glucose levels <20 – 25 mg/dL (<1.1 – 1.4 mmol/L)² or <1.0 mmol/L (18 mg/dL):⁷⁹
 1. Initiate IV 10% glucose solution with a bolus of 1–2 mL/kg and continuous IV at 5–8 mg/(kg·min).² [B]
 2. If the neonate is unable to suck or feedings are not tolerated, avoid forced feedings and begin IV therapy.² [C] Such an infant requires a careful examination and evaluation for other underlying illness, especially if the infant had been feeding well earlier.⁵ [C]
 3. The glucose concentration in symptomatic infants should be maintained >45 mg/dL (>2.5 mmol/L).² [C]
 4. Encourage frequent breastfeeding after initiation of IV therapy. [C]
 5. Monitor glucose concentrations before feedings as the IV is gradually weaned, until values are stabilized off IV fluids. [B]
 6. Document physical examination, screening values, laboratory confirmation, treatment, and changes in clinical condition (i.e., response to treatment). [A]
 7. Do not use glucose gel on infants with clinical signs unless there is a delay in establishing IV access. [C]

Management of Documented Hypoglycemia

(See also Appendix A2)

- A. At-risk infant with no clinical signs and blood glucose >20 – 25 mg/dL (1.1–1.4 mmol/L) but <35 – 45 mg/dL (2.0–2.5 mmol/L):
 1. Continue skin-to-skin care.^{88,89} [A]
 2. Continue breastfeeding as frequently as possible, or feed any available amount of colostrum, or 2–10 mL per feed (first 24 hours), and 5–15 mL per feed (24–48 hours of life), of substitute nutrition (pasteurized donor human milk,^{93,94} artificial milk).⁹⁵ [B] Glucose water (5% or 10%) is not suitable because of insufficient energy and lack of protein.

8. Infants who have had severe hypoglycemia accompanied by cerebral symptoms such as seizures, impaired consciousness, or circulatory collapse should receive magnetic resonance imaging and long-term follow-up.^{37,38,78} [C]

Supporting the Mother and Family

Giving birth to an infant thought to be normal and healthy, but who develops hypoglycemia, is of concern to the mother and family and may jeopardize the establishment of breastfeeding. Mothers should be explicitly reassured that there is nothing wrong with their milk, and that supplementation is usually temporary. Having the mother hand express or pump colostrum that is then fed to her infant can overcome feelings of maternal inadequacy and help establish a full milk supply.⁹⁸

Women with pre-existing or gestational diabetes may wish to prevent formula supplementation of their at-risk infants by antenatal milk expression and storage. The Diabetes and Antenatal Milk Expressing study⁹⁹ found there was no harm in expressing milk from 36 weeks gestation, but also no difference in the proportion of infants admitted to the NICU between the standard care and expressing groups. In another effort to facilitate breastfeeding while maintaining glucose stability in infants of diabetic mothers, a hospital established a new hypoglycemia algorithm (lower threshold, first blood glucose at 90 minutes of life), encouraged continuous skin-to-skin care, delayed the bath for 12 hours, and instituted early breastfeeding and feeding with drops of colostrum obtained from maternal *peripartum* hand expression.¹⁰⁰ Despite receiving less volume of colostrum than formula as supplementation, there was more stability in glucose values, decreased formula supplementation (increased exclusive breastfeeding), and less transfers to the NICU for IV glucose.¹⁰⁰

Quality improvement projects often use bundles of changes that make it difficult to ascertain what individual change is making the most difference. In a U.S. study of infants born ≥ 35 weeks gestation with at least one risk factor for hypoglycemia, early skin-to-skin care, early breastfeeding, and obtaining a blood glucose in asymptomatic infants at 90 minutes of life decreased the NICU transfer rate from 17% to 3% and saved $\sim \$100,000$ per year.⁷⁷

Recommendations for Supporting the Mother and Family

1. Provide parents with verbal and written information that explains why their baby is receiving extra support and blood glucose monitoring.⁷⁹ [C] (See Appendix A3: Parent Information)
2. Teach mothers to hand express and give the resulting colostrum to the infant. [C]
3. Consider antenatal/perinatal milk expression in mothers with gestational diabetes, as well as delayed baths to further support maintenance of normal glucose homeostasis among high-risk newborns.^{99,100} [B]
4. Provide manual and/or mechanical breast expression with appropriate frequency (ideally eight times in 24 hours) until the baby is latching and suckling well to protect mothers' milk supply. [A]
5. Keep the infant at breast or return the infant to the breast as soon as possible to maintain breastfeeding, as well as breast milk supply. [C]

6. Encourage continuous skin-to-skin care. [A] Skin-to-skin care may lessen the trauma of intervention, while providing physiologic thermoregulation and metabolic homeostasis. Delaying or omitting the bath (unless medically indicated) may also reduce stress and maintain thermoregulation.
7. Provide expert, consistent, and sustained breastfeeding support by trained experienced members of the health care team. [A]

Recommendations for Future Research

1. Well-controlled studies are needed that look at plasma glucose, alternative brain fuel concentrations, clinical symptoms, and long-term sequelae to determine what ranges of blood glucose are the minimum safe levels for term healthy and various groups of at-risk infants.
2. Blood glucose over time in exclusively breastfed babies in hospitals with baby-friendly policies (i.e., current perinatal best practices) should be compared with nonbaby-friendly designated hospitals.
3. Development of more reliable bedside testing methods would increase the efficiency of diagnosis and treatment of clinically relevant glucose abnormalities. Noninvasive glucose monitoring is needed.
4. The role of other glucose-sparing fuels and the methods to measure them in a clinically meaningful way deserve further study.
5. Research into how much enteral glucose, and in what form, is necessary to raise blood glucose is important for clinical management, considering it may vary by weight, gestational age, time after birth, and comorbidities.
6. Measures of brain function in relation to a comprehensive portfolio of neural fuels (glucose, ketone bodies, and lactate), adaptive changes in cerebral microcirculation, and local factors are needed.
7. The mechanism of the ability of breast milk to enhance ketogenesis needs elucidation.

References

1. Ebell MH, Siwek J, Weiss BD, et al. Strength of recommendation taxonomy (SORT): A patient-centered approach to grading evidence in the medical literature. *Am Fam Physician* 2004;69:548–556.
2. Adamkin DH; Committee on Fetus and Newborn. Postnatal glucose homeostasis in late-preterm and term infants. Reaffirmed June 2015. *Pediatrics* 2011;127:575–579.
3. Adamkin DH. Neonatal hypoglycemia. *Semin Fetal Neonatal Med* 2017;22:36–41.
4. Tas E, Garibaldi L, Muzumdar R. Glucose homeostasis in newborns: An endocrinology perspective. *Neoreviews* 2020;21:e14–e29.
5. Thornton PS, Stanley CA, De Leon DD, et al. Recommendations from the Pediatric Endocrine Society for Evaluation and Management of Persistent Hypoglycemia in Neonates, Infants, and Children. *J Pediatr* 2015;167:238–245.
6. Ward Platt M, Deshpande S. Metabolic adaptation at birth. *Semin Fetal Neonatal Med* 2005;10:341–350.
7. Stanley CA, Rozance PJ, Thornton PS, et al. Re-evaluating “transitional neonatal hypoglycemia”: Mechanism and implications for management. *J Pediatr* 2015;166:1520–1525.e1521.

8. Kalhan SC, D'Angelo LJ, Savin SM, et al. Glucose production in pregnant women at term gestation. Sources of glucose for human fetus. *J Clin Invest* 1979;63:388–394.
9. Srinivasan G, Pildes RS, Cattamanchi G, et al. Plasma glucose values in normal neonates: A new look. *J Pediatr* 1986;109:114–117.
10. Adamkin DH, Polin R. Neonatal hypoglycemia: Is 60 the new 40? The questions remain the same. *J Perinatol* 2016;36:10–12.
11. Hawdon JM, Ward Platt MP, Aynsley-Green A. Patterns of metabolic adaptation for preterm and term infants in the first neonatal week. *Arch Dis Child* 1992;67(4 Spec No):357–365.
12. Swenne I, Ewald U, Gustafsson J, et al. Inter-relationship between serum concentrations of glucose, glucagon and insulin during the first two days of life in healthy newborns. *Acta Paediatr* 1994;83:915–919.
13. Cornblath M, Hawdon JM, Williams AF, et al. Controversies regarding definition of neonatal hypoglycemia: Suggested operational thresholds. *Pediatrics* 2000;105:1141–1145.
14. Sweet DG, Hadden D, Halliday HL. The effect of early feeding on the neonatal blood glucose level at 1-hour of age. *Early Hum Dev* 1999;55:63–66.
15. Zhou Y, Bai S, Bornhorst JA, et al. The effect of early feeding on initial glucose concentrations in term newborns. *J Pediatr* 2017;181:112–115.
16. Natta VRS, Pagali D, Dandugula VP, et al. Glycemic status in exclusively breast fed low birth weight babies in first 72 hours of life in a tertiary care hospital. *Int J Contemp Pediatr* 2019;6:5.
17. Tin W. Defining neonatal hypoglycaemia: A continuing debate. *Semin Fetal Neonatal Med* 2014;19:27–32.
18. Hay WW, Jr., Raju TN, Higgins RD, et al. Knowledge gaps and research needs for understanding and treating neonatal hypoglycemia: Workshop report from Eunice Kennedy Shriver National Institute of Child Health and Human Development. *J Pediatr* 2009;155:612–617.
19. Levy-Khademi F, Perry A, Klinger G, et al. Normal point of care glucose values after birth in the well-baby nursery. *Am J Perinatol* 2019;36:219–224.
20. Kaiser JR, Bai S, Rozance PJ. Newborn plasma glucose concentration nadirs by gestational-age group. *Neonatology* 2018;113:353–359.
21. Bromiker R, Perry A, Kasirer Y, et al. Early neonatal hypoglycemia: Incidence of and risk factors. A cohort study using universal point of care screening. *J Matern Fetal Neonatal Med* 2019;32:786–792.
22. Durand R, Hodges S, LaRock S, et al. The effect of skin-to-skin breast-feeding in the immediate recovery period on newborn thermo regulation and blood glucose values. *Neonatal Intensive Care* 1997;10:23–29.
23. Hoseth E, Joergensen A, Ebbesen F, et al. Blood glucose levels in a population of healthy, breast fed, term infants of appropriate size for gestational age. *Arch Dis Child Fetal Neonatal Ed* 2000;83:F117–119.
24. Singh P, Upadhyay A, Sreenivas V, et al. Screening for hypoglycemia in exclusively breastfed high-risk neonates. *Indian Pediatr* 2017;54:477–480.
25. Hoops D, Roberts P, Van Winkle E, et al. Should routine peripheral blood glucose testing be done for all newborns at birth? *MCN Am J Matern Child Nurs* 2010;35:264–270.
26. Whipple AO, Frantz VK. Adenoma of islet cells with hyperinsulinism: A review. *Ann Surg* 1935;101:1299–1335.
27. Cornblath M, Ichord R. Hypoglycemia in the neonate. *Semin Perinatol* 2000;24:136–149.
28. Williams A. Neonatal hypoglycaemia: Clinical and legal aspects. *Semin Fetal Neonatal Med* 2005;10:363–368.
29. Pryds O, Christensen NJ, Friis-Hansen B. Increased cerebral blood flow and plasma epinephrine in hypoglycemic, preterm neonates. *Pediatrics* 1990;85:172–176.
30. Koh TH, Aynsley-Green A, Tarbit M, et al. Neural dysfunction during hypoglycaemia. *Arch Dis Child* 1988;63:1353–1358.
31. Vannucci RC, Vannucci SJ. Hypoglycemic brain injury. *Semin Neonatol* 2001;6:147–155.
32. Inder T. How low can I go? The impact of hypoglycemia on the immature brain. *Pediatrics* 2008;122:440–441.
33. Rozance PJ, Hay WW. Hypoglycemia in newborn infants: Features associated with adverse outcomes. *Biol Neonate* 2006;90:74–86.
34. Hawdon JM. Hypoglycaemia and the neonatal brain. *Eur J Pediatr* 1999;158 Suppl 1:S9–S12.
35. Shah R, Harding J, Brown J, et al. Neonatal glycaemia and neurodevelopmental outcomes: A systematic review and meta-analysis. *Neonatology* 2019;115:116–126.
36. Kerstjens JM, Bocca-Tjeertes IF, de Winter AF, et al. Neonatal morbidities and developmental delay in moderately preterm-born children. *Pediatrics* 2012;130:e265–e272.
37. McKinlay CJ, Alsweiler JM, Ansell JM, et al. Neonatal glycemia and neurodevelopmental outcomes at 2 years. *N Engl J Med* 2015;373:1507–1518.
38. McKinlay CJD, Alsweiler JM, Anstice NS, et al. Association of neonatal glycemia with neurodevelopmental outcomes at 4.5 years. *JAMA Pediatr* 2017;171:972–983.
39. Kaiser JR, Bai S, Gibson N, et al. Association between transient newborn hypoglycemia and fourth-grade achievement test proficiency: A population-based study. *JAMA Pediatr* 2015;169:913–921.
40. Goode RH, Rettiganti M, Li J, et al. Developmental outcomes of preterm infants with neonatal hypoglycemia. *Pediatrics* 2016;138.
41. van Kempen A, Eskes PF, Nuytemans D, et al. Lower versus traditional treatment threshold for neonatal hypoglycemia. *N Engl J Med* 2020;382:534–544.
42. Burns CM, Rutherford MA, Boardman JP, et al. Patterns of cerebral injury and neurodevelopmental outcomes after symptomatic neonatal hypoglycemia. *Pediatrics* 2008;122:65–74.
43. Hawdon JM, Beer J, Sharp D, et al. Neonatal hypoglycemia: Learning from claims. *Arch Dis Child Fetal Neonatal Ed* 2017;102:F110–F115.
44. Rozance PJ, Hay WW, Jr. Describing hypoglycemia—definition or operational threshold? *Early Hum Dev* 2010;86:275–280.
45. Koivisto M, Blanco-Sequeiros M, Krause U. Neonatal symptomatic and asymptomatic hypoglycaemia: A follow-up study of 151 children. *Dev Med Child Neurol* 1972;14:603–614.
46. Rozance PJ. Update on neonatal hypoglycemia. *Curr Opin Endocrinol Diabetes Obes* 2014;21:45–50.
47. Narvey MR, Marks SD, Canadian Pediatric Society, et al. The screening and management of newborns at risk for low blood glucose. *Paediatr Child Health* 2019;24:536–554.
48. Levene I, Wilkinson D. Identification and management of neonatal hypoglycaemia in the full-term infant (British Association of Perinatal Medicine-Framework for Practice). *Arch Dis Child Educ Pract Ed* 2019;104:29–32.
49. Bateman BT, Paterno E, Desai RJ, et al. Late pregnancy beta blocker exposure and risks of neonatal hypoglycemia and bradycardia. *Pediatrics* 2016;138:e20160731.

50. Van Howe RS, Storms MR. Blood glucose determinations in large for gestational age infants. *Am J Perinatol* 2008; 25:283–289.
51. Brand PL, Molenaar NL, Kaaijk C, et al. Neurodevelopmental outcome of hypoglycaemia in healthy, large for gestational age, term newborns. *Arch Dis Child* 2005;90: 78–81.
52. Kennedy LML, Crawford TM, Andersen CC, et al. Does umbilical cord blood glucose extraction discriminate the risk of early neonatal hypoglycaemia in at-risk newborns? *J Paediatr Child Health* 2019;55:1476–1480.
53. Shaw M, Lutz T, Gordon A. Does low body fat percentage in neonates greater than the 5th percentile birthweight increase the risk of hypoglycaemia and neonatal morbidity? *J Paediatr Child Health* 2019;55:1424–1428.
54. Stark J, Simma B, Blassnig-Ezeh A. Incidence of hypoglycemia in newborn infants identified as at risk. *J Matern Fetal Neonatal Med* 2019;33:3091–3096.
55. Harding JE, Harris DL, Hegarty JE, et al. An emerging evidence base for the management of neonatal hypoglycaemia. *Early Hum Dev* 2017;104:51–56.
56. Woo HC, Tolosa L, El-Metwally D, et al. Glucose monitoring in neonates: Need for accurate and non-invasive methods. *Arch Dis Child Fetal Neonatal Ed* 2014;99:F153–157.
57. Glasgow MJ, Harding JE, Edlin R. Cost analysis of cot-side screening methods for neonatal hypoglycaemia. *Neonatology* 2018;114:155–162.
58. Beardsall K. Real time continuous glucose monitoring in neonatal intensive care. *Early Hum Dev* 2019;138:104844.
59. Galderisi A, Lago P, Steil GM, et al. Procedural pain during insertion of a continuous glucose monitoring device in preterm infants. *J Pediatr* 2018;200:261–264.e261.
60. McKinlay CJD, Chase JG, Dickson J, et al. Continuous glucose monitoring in neonates: A review. *Maternal Health Neonatal Perinatol* 2017;3:18.
61. Shah R, McKinlay CJD, Harding JE. Neonatal hypoglycemia: Continuous glucose monitoring. *Curr Opin Pediatr* 2018;30:204–208.
62. Harris DL, Weston PJ, Gamble GD, et al. Glucose profiles in healthy term infants in the first 5 days: The glucose in well babies (GLOW) study. *J Pediatr* 2020;223:34.e4–41.e4.
63. Bouchier D, Weston P, Heron P. Hypostop for neonatal hypoglycaemia. *N Z Med J* 1992;105:22.
64. Harris DL, Alsweiler JM, Ansell JM, et al. Outcome at 2 years after dextrose gel treatment for neonatal hypoglycemia: Follow-up of a randomized trial. *J Pediatr* 2016; 170:54–59.e51–e52.
65. Harris DL, Gamble GD, Weston PJ, et al. What happens to blood glucose concentrations after oral treatment for neonatal hypoglycemia? *J Pediatr* 2017;190:136–141.
66. Harris DL, Weston PJ, Signal M, et al. Dextrose gel for neonatal hypoglycaemia (the Sugar Babies Study): A randomised, double-blind, placebo-controlled trial. *Lancet* 2013;382:2077–2083.
67. Weston PJ, Harris DL, Harding JE. Dextrose gel treatment does not impair subsequent feeding. *Arch Dis Child Fetal Neonatal Ed* 2017;102:F539–F541.
68. Barber RL, Ekin AE, Sivakumar P, et al. Glucose gel as a potential alternative treatment to infant formula for neonatal hypoglycaemia in Australia. *Int J Environ Res Public Health* 2018;15:876.
69. Ter M, Halibullah I, Leung L, et al. Implementation of dextrose gel in the management of neonatal hypoglycaemia. *J Paediatr Child Health* 2017;53:408–411.
70. Makker K, Alissa R, Dudek C, et al. Glucose gel in infants at risk for transitional neonatal hypoglycemia. *Am J Perinatol* 2018;35:1050–1056.
71. Bennett C, Fagan E, Chaharbakshi E, et al. Implementing a protocol using glucose gel to treat neonatal hypoglycemia. *Nurs Womens Health* 2016;20:64–74.
72. Plummer EA, Ninkovic I, Rees A, et al. Neonatal hypoglycemia algorithms improve hospital outcomes. *J Matern Fetal Neonatal Med* 2020; [Epub ahead of Print]; doi: 10.1080/14767058.2020.1785421.
73. Newnam KM, Bunch M. Glucose gel as a treatment strategy for transient neonatal hypoglycemia. *Adv Neonatal Care* 2017;17:470–477.
74. Coors SM, Cousin JJ, Hagan JL, et al. Prophylactic dextrose gel does not prevent neonatal hypoglycemia: A quasi-experimental pilot study. *J Pediatr* 2018;198:156–161.
75. Hegarty JE, Harding JE, Gamble GD, et al. Prophylactic oral dextrose gel for newborn babies at risk of neonatal hypoglycaemia: a randomised controlled dose-finding trial (the pre-hPOD study). *PLoS Med* 2016;13:e1002155.
76. Weston PJ, Harris DL, Battin M, et al. Oral dextrose gel for the treatment of hypoglycaemia in newborn infants. *Cochrane Database Syst Rev* 2016;CD011027.
77. LeBlanc S, Haushalter J, Seashore C, et al. A quality-improvement initiative to reduce NICU transfers for neonates at risk for hypoglycemia. *Pediatrics* 2018;141:e20171143.
78. Wackernagel D, Gustafsson A, Edstedt Bonamy AK, et al. Swedish national guideline for prevention and treatment of neonatal hypoglycaemia in newborn infants with gestational age ≥ 35 weeks. *Acta Paediatr* 2020;109:31–44.
79. Boardman JP, Westman J, Working Group of the British Association of Perinatal Medicine. Identification and management of neonatal hypoglycaemia in the full term infant—a framework for practice. British Association of Perinatal Medicine. 2017. Available at <https://www.bapm.org/resources/40-identification-and-management-of-neonatal-hypoglycaemia-in-the-full-term-infant-2017> (accessed March 10, 2020).
80. UNICEF. Guidance on the development of policies and guidelines for the prevention and management of Hypoglycaemia of the Newborn. UNICEF. 2007. Available at https://www.unicef.org.uk/babyfriendly/wp-content/uploads/sites/2/2010/10/hypo_policy.pdf (accessed May 1, 2020).
81. Hawdon JM. Identification and management of neonatal hypoglycemia in the full-term infant. British Association of Perinatal Medicine Framework for Practice, 2017. *J Hum Lact* 2019;35:521–523.
82. American Academy of Pediatrics, Section on Breastfeeding. Policy statement: Breastfeeding and the use of human milk. *Pediatrics* 2012;129:e827–e841.
83. World Health Organization. Guideline: protecting, promoting and supporting breastfeeding in facilities providing maternity and newborn services. In: Department of Nutrition for Health and Development, ed. Geneva: World Health Organization. 2017. Available at <https://www.who.int/publications/i/item/9789241550086> (accessed August 15, 2019).
84. World Health Organization. Implementation Guidance: protecting, promoting and supporting breastfeeding in facilities providing maternity and newborn services—the revised Baby-Friendly Hospital Initiative. Geneva: World Health Organization. 2018. Available at <https://apps.who.int/iris/bitstream/handle/10665/259386/9789241550086-eng.pdf;jsessionid=5B1D44BCCECFCE593CAB5144ED87D2D6?sequence=1> (accessed August 15, 2019).

85. Ventura AK. Associations between breastfeeding and maternal responsiveness: A systematic review of the literature. *Adv Nutr* 2017;8:495–510.
86. Whitfield KC, Ventura AK. Exploration of responsive feeding during breastfeeding versus bottle feeding of human milk: A within-subject pilot study. *Breastfeed Med* 2019;14:482–486.
87. Emde RN, Swedberg J, Suzuki B. Human wakefulness and biological rhythms after birth. *Arch Gen Psychiatry* 1975;32:780–783.
88. Chiruvolu A, Miklis KK, Stanzo KC, et al. Effects of skin-to-skin care on late preterm and term infants at-risk for neonatal hypoglycemia. *Pediatr Qual Saf* 2017;2:e030.
89. Moore ER, Bergman N, Anderson GC, et al. Early skin-to-skin contact for mothers and their healthy newborn infants. *Cochrane Database Syst Rev* 2016;11:CD003519.
90. Smith HA, Becker GE. Early additional food and fluids for healthy breastfed full-term infants. *Cochrane Database Syst Rev* 2016:CD006462.
91. Hawdon JM. Neonatal hypoglycemia: Are evidence-based clinical guidelines achievable? *NeoReviews* 2014;15:e91–e98.
92. Eskandarifar A, Rasouli MA, Mansouri M, et al. Validity of glucose measurements in the blood by a glucometer reagent strip in critically ill infants. *Diabetes Metab Syndr* 2019;13:464–466.
93. Ferrarello D, Schumacher A, Anca R. Nurse-driven initiative to increase exclusive human milk feeding by using pasteurized donor human milk to treat hypoglycemic term neonates. *Nurs Womens Health* 2019;23:316–326.
94. Sen S, Andrews C, Anderson E, et al. Type of feeding provided with dextrose gel impacts hypoglycemia outcomes: Comparing donor milk, formula, and breastfeeding. *J Perinatol* 2020;40:1705–1711.
95. Kellams A, Harrel C, Omega S, et al. ABM clinical protocol #3: Supplementary feedings in the healthy term breastfed neonate, revised 2017. *Breastfeed Med* 2017;12:188–198.
96. Alsaleem M, Saadeh L, Kumar VHS, et al. Continued enteral feeding is beneficial in hypoglycemic infants admitted to intensive care for parenteral dextrose therapy. *Glob Pediatr Health* 2019;6:2333794x19857415.
97. Thornton PS. Neonates at risk for hypoglycemia: Associated neurological outcomes. *J Pediatr* 2016;170:343–344.
98. Levene I, O'Brien F. Fifteen-minute consultation: Breastfeeding in the first 2 weeks of life—a hospital perspective. *Arch Dis Child Educ Pract Ed* 2019;104:20–26.
99. Forster DA, Moorhead AM, Jacobs SE, et al. Advising women with diabetes in pregnancy to express breastmilk in late pregnancy (Diabetes and Antenatal Milk Expressing [DAME]): A multicentre, unblinded, randomised controlled trial. *Lancet* 2017;389:2204–2213.
100. Tozier PK. Colostrum versus formula supplementation for glucose stabilization in newborns of diabetic mothers. *J Obstet Gynecol Neonatal Nurs* 2013;42:619–628.

ABM protocols expire 5 years from the date of publication. Content of this protocol is up to date at the time of publication. Evidence-based revisions are made within 5 years or sooner if there are significant changes in the evidence.

Nancy E. Wight, MD, IBCLC, FABM, FAAP, lead author

The Academy of Breastfeeding Medicine

Protocol Committee Members:

Elizabeth Stehel, MD, Chair

Larry Noble, MD, FABM, Translations Chair

Melissa Bartick, MD, MSc, FABM

Sarah Calhoun, MD

Laura Kair, MD

Susan Lappin, MD

Ilse Larson, MD

Yvonne LeFort, MD, FABM

Nicole Marshall, MD, MCR

Katrina Mitchell, MD, FABM

Susan Rothenberg, MD, IBCLC, FABM

Tomoko Seo, MD, FABM

Gina Weissman, DMD, RN

Lori Winter, MD, MPH

Adora Wonodi, MD

Michal Young, MD, FABM

Deena Zimmerman, MD, MPH

For correspondence: abm@bfmed.org

Appendix

APPENDIX A1. CONVERSION TABLE AND CALCULATIONS

Conversion

mg/dL	mmol/L
20	1.1
30	1.7
40	2.2
50	2.8
60	3.3
70	3.9
80	4.4
90	5.0
100	5.5
180	10

To convert mg/dL to mmol/L, divide by 18 or multiply by 0.055.
To convert mmol/L to mg/dL, multiply by 18.

(Appendix continues →)

Management of Neonatal Hypoglycemia (Gestational Age $\geq 35 +0/7$ weeks)

This guideline does not delineate an exclusive course of treatment or serve as a standard of medical care. Variations in treatment may be appropriate according to the needs of an individual patient.

All Infants

Safe skin-to-skin care

Keep warm

Promote breastfeeding/ breastmilk expression during the 1st hour after birth

Mothers not planning to breastfeed should feed infant formula (2-10 mL 1st 24 hrs, 5-15 mL 2nd 24 hrs)

Prevention: Early breastfeeding & supplemental feeds within 1 h (Expressed colostrum, pasteurized donor milk, formula)

Infants at Risk (See Table 2)

Any infant admitted to NICU

Perinatal stress, hypothermia

Preterm infants (<37 weeks)

Respiratory distress

IUGR, SGA, LBW, LGA with limited PNC

Maternal pre-existing or gestational diabetes, poorly controlled

Infants with Signs of Hypoglycemia (See Table 1)

Irritability, Tremors, Jittery

Tachypnea, Sweating, Pallor

Temp instability, Tachycardia

Poor feeding, Vomiting

Lethargy, Hypotonia, Seizures

Apnea, Cyanosis, Bradycardia

Coma, Circulatory collapse

Check Plasma Glucose Immediately

History suggesting Hyperinsulinemia

Check blood glucose within 90 min of birth, regardless of feeding

Other at-Risk Groups

Check blood glucose before the 2nd feeding or 2-4 h after birth.

Blood Glucose mg/dL (& mmol/L)			
< 20-25 mg/dL (<1.1-1.4 mmol/L) OR glucose < 45 & serious signs e.g. apnea, seizures, impaired consciousness	25-34 mg/dL (1.4-1.9 mmol/L)	35-45 mg/dL (2.0-2.5 mmol/L) without signs	>45 mg/dL (2.5 mmol/L)
IV Treatment Apply glucose gel if delay in establishing IV	Breastfeeding Supplementary Feeding	Breastfeeding Supplementary Feeding	Breastfeeding Supplementary Feeding
-Insert IV -IV bolus (1-2 mL/kg D10W) -Continuous drip D10W 5-8 mg/kg/min -Target Glu 45-54 (2.5-3.0) -Breastfeed or supplemental feed as tolerated	-Apply glucose gel -Intensify breastfeeding or supplemental feeding -If < 25 (1.4) at next check, may repeat glucose gel X 1 -consider IV glucose -If ongoing IV glucose, increase rate	-Apply glucose gel -Intensify breastfeeding or supplemental feeding -If < 35 (2.0) at next check, may repeat glucose gel X 1 -Consider IV glucose -If 35-45 (2.0-2.5) at next check, refeed	-Continue breast or supplementary feeding -Recheck until 3 normal AC glucoses -Target > 54 (3.0) -Consider glucose check at 24 hours of age for SGA or LBW infants
Recheck plasma glucose within 30 min.	Recheck plasma glucose in ½ to 1 h	Recheck plasma glucose in 1-2 h	Increase intervals for glucose recheck
If persistent (>72 h) or severe (>10-12 mg/kg/min) glucose requirement, further investigation required.	Glucose Gel: Concentration: 400 mg/mL Dose: 0.5 ml/kg Application: Dry infant's mouth. Massage gel into buccal mucosa.		Adapted from Swedish National Guideline, 2020, Reference # 78



Parent Information



ABM Clinical Protocols

Newborn Hypoglycemia

What is newborn hypoglycemia?

Hypoglycemia is a condition that results from a low blood glucose (sugar) level. It is often self-limited and commonly seen during the first 2-3 hours in healthy infants after birth.

Is hypoglycemia harmful to your baby?

Normal blood glucose levels are required for healthy brain, muscle and other organ function. Severe or persistent low blood glucose levels can damage your baby's brain. Babies who are known to be at risk of developing low blood glucose will receive prompt testing. Appropriate treatment and close monitoring will reduce the chance of any harm to your baby.

Are some babies more likely to get hypoglycemia than others?

Approximately two out of 1,000 babies have hypoglycemia. Babies are more likely to become hypoglycemic if their:

- birth weight is less than 2,500 grams (5.5 lbs)
- birth weight is greater than 4,500 grams (10 lbs) in mothers not tested for diabetes
- mother has diabetes (Type 1, 2 or gestational)
- mother suffers from obesity
- body is under stress, such as requiring resuscitation at birth or being cold (low body temperature); stress causes a baby's body to use more glucose

Or they are:

- not feeding well
- born premature (before 37 weeks)
- too small for their gestational age
- sick or unwell (e.g. babies with an infection)
- born with a health problem known to cause low blood glucose (e.g. liver disease, birth defects, congenital metabolic diseases)

This information sheet aims to answer some commonly asked questions about newborn hypoglycemia.

IMPORTANT: This is general information only. Ask your health care provider about what care is right for you and your baby.

How do you know if your baby has hypoglycemia?

Your baby may show some visible signs of hypoglycemia. However, this varies with every baby and some babies *may have no signs*. A baby with low blood glucose may show any of the following:

- not feeding well
- a weak or high-pitched cry
- jitteriness or tremors
- skin that is cool to the touch
- sweating
- pale or bluish skin color
- breathing very fast
- being weak with limp arms and legs
- irritability or seizures (fits)

How is hypoglycemia in the newborn diagnosed?

If your baby has any of the above signs, or is at risk of having low blood glucose, a simple blood test can diagnose hypoglycemia. A drop of blood may be drawn from a heel stick, or with a needle from the baby's arm.

What is the treatment for hypoglycemia?

Specific treatment for hypoglycemia will be determined by your baby's health care provider based on:

- detailed medical history
- complete physical examination
- initial lab testing

Treatment for hypoglycemia depends on how low your baby's blood glucose is and how well your baby is feeding. In some cases, frequent feeding is enough to improve your baby's blood glucose level. In other cases, your baby may be given:

- extra expressed breastmilk, pasteurized donor human milk, or infant formula (with your permission)
- glucose gel rubbed into your baby's mouth
- intravenous glucose

(Appendix continues →)

If the blood glucose level is extremely low, your baby is unwell or the blood glucose does not improve after feeding, glucose may need to be given directly through a drip into a baby's vein. In some situations, your baby may require specialist care in a special care nursery and/or neonatal intensive care unit. If your hospital cannot provide this specialist care, your baby may be transferred to another hospital.

Testing and monitoring of your baby's blood glucose levels will continue until your baby is feeding well and the blood glucose results are within a healthy range.

What can be done to prevent hypoglycemia?

During the pregnancy, the fetus gets a steady stream of glucose through the umbilical cord from the mother. After birth newborn babies need to adjust to life outside the uterus. Maintaining a healthy blood glucose level with intermittent feeding is part of this change. To reduce the risk of your baby becoming hypoglycemic it is important to:

- maintain the blood glucose of mothers with diabetes in tight control, to lower fetal insulin secretion
- keep your baby warm, particularly immediately after birth
- hold your baby skin-to-skin as soon as possible after birth as your and your baby's conditions permit
- feed your baby shortly after birth (within 30-60 minutes)
- keep you and your baby together as much as possible, to encourage frequent feeding
- offer feeds at least every 3 hours or more frequently to babies who are at increased risk of hypoglycemia

Can you still breastfeed if your baby has hypoglycemia?

Yes. When your baby has low glucose levels it does not mean there is anything wrong with your breastmilk. Breastfeeding early and often helps your baby maintain healthy blood glucose levels. If your baby is not feeding well or is unwell, it is particularly important to express your breastmilk frequently by hand, breast pump or both. This milk can be given to your baby until your baby is ready to breastfeed.

What causes ongoing hypoglycemia?

Hypoglycemia with treatment usually only lasts from a few hours to a few days. However, hypoglycemia that continues beyond 3 days may be caused by conditions that:

- Lower the amount of glucose in the blood stream (as in too much insulin production by the baby's pancreas)
- Prevent or reduce the storage of glucose
- Use up glucose stored in the liver (glycogen stores)
- Stop or delay the use of glucose by the body

These conditions are rare. If hypoglycemia continues and continued treatment is needed, your health care provider will discuss further investigations and treatment options with you.

Your baby may need specialist consultation and more extensive testing to figure out the exact cause of the hypoglycemia.



This parent information handout was adapted from Queensland Health, Australia, 2018 Clinical Guidelines and the British Association of Perinatal Medicine's Framework for Practice, 2017.

ABM 2020